
WETLANDS: TREASURE OF BANGALORE 
[ABUSED, POLLUTED, ENCROACHED & VANISHING] 

Ramachandra T.V. Asulabha K. S. Sincy V. 

Sudarshan P Bhat Bharath H. Aithal 

  

  
Extent as per BBMP-11.7 acres 

Encroachment- 5.00acres 
VIJNANAPURA LAKE 

(polygon with red represents encroachments) 

ENVIS Technical Report: 101 

January  2016 
 

 

 

 

 

 

Energy & Wetlands Research Group, CES TE 15           

Environmental Information System [ENVIS] 

          Centre for Ecological Sciences, 
          Indian Institute of Science, 
          Bangalore - 560012, INDIA 

      Web:  http://ces.iisc.ernet.in/energy/,  http://ces.iisc.ernet.in/biodiversity 

                    Email: cestvr@ces.iisc.ernet.in,  energy@ces.iisc.ernet.in 
[...]
the city. The decline in number of water bodies due to industrialization and urbanization had 

brought about many undesirable effects/impacts on water quality, diversity of flora and fauna 

and affected the livelihood of dependent population (fisherman, dhobis, etc.). There has been 

a decrease in the number of migratory birds. Wetlands capture rainwater efficiently and help 

in ground water recharge apart from aiding in the treatment as kidneys of the landscape. There 

has been a rapid increase in the number of bore wells in Bangalore over the last three decades 

from 5,000 to around 4.08 lakh. About 40% of Bengaluru populations are dependent on 750 

MLD of ground water (Ramachandra, et al., 2014). The water scarcity issues in Bangalore city 

can be tackled if the lakes are well/properly maintained to satisfy the needs of the people. 

 

 

 

 

 

 



ETR 101, Energy & Wetlands Research Group, CES, IISc 2016 
 

 

48 Ramachandra T V, Asulabha K S, Sincy V, Sudarshan Bhat and Bharath H.Aithal, 2015.  Wetlands: Treasure of Bangalore, ENVIS 

Technical Report 101, Energy & Wetlands Research Group, CES, IISc, Bangalore, India 

Table 1: Importance of Wetlands/Lakes 

FUNCTIONS 

Wetlands as natural 

water purifiers –

kidneys of the 

landscape 

Wetlands act as natural water purifiers by removing 

contaminants, excessive nutrients, and suspended particles and 

absorbing many pollutants in surface waters. This enhances the 

quality of groundwater supplies and mitigates the negative 

effects of point and non-point sources of pollution. 

Role in biogeological 

cycles 

Wetlands play an important role in atmospheric and natural 

cycles (bio geological cycles). 

Groundwater 

recharge and 

discharge 

Wetlands act like giant sponges, storing, then slowly releasing 

groundwater, and floodwater. The extent of groundwater 

recharge depends on the type of soil and its permeability, 

vegetation, sediment accumulation in the lakebed, surface area 

to volume ratio and water table gradient. 

Flood mitigation and 

erosion control 

Wetlands downstream of urban areas perform valuable flood 

control services. Wetlands along rivers and streams store excess 

water during rainstorms. This reduces downstream flood damage 

and lessens the risk of flash floods. The slow release of this stored 

water to rivers and streams helps keep them from drying up 

during periods of drought. 

Wetlands as carbon 

sinks 

Wetlands contain roughly 10-14% of the carbon. Their plants and 

rich soil store carbon instead of releasing it into the atmosphere 

as carbon-dioxide, which will contribute to global climate 

change. 

Wetland products 

Wetland products include fish, timber, medicinal plants, water 

supply for domestic and industrial purposes, energy resource, 

transport, recreation, tourism, etc. 

Microclimate control 

Wetlands control microclimate variations. Shade providing, 

biodiversity friendly trees and plants minimizes 

evapotranspiration levels. 

Provides habitat 

Wetlands serve as habitats for diverse organisms - planktons, 

insects, fishes, birds, amphibians, reptiles and support other wild 

life. 

Recreation activities 

Lakes provide areas for walking, jogging and exercise as well as 

small play areas for children. Many wetlands contain a diversity 

of plants and animals that provide beautiful places for 

sightseeing, fishing, hunting, boating, bird watching and 

photography. 

Educational purposes 
Wetlands provide opportunities for environmental education, 

research and public awareness programs. 

Reference 

Ramachandra, et al., 2001; Ramachandra and Solanki, 2007;  

http://www.ecy.wa.gov/programs/sea/wetlands/functions.html; 

http://water.epa.gov/type/wetlands/outreach/upload/fun_val_pr.pdf 

 



ETR 101, Energy & Wetlands Research Group, CES, IISc 2016 
 

 

49 Ramachandra T V, Asulabha K S, Sincy V, Sudarshan Bhat and Bharath H.Aithal, 2015.  Wetlands: Treasure of Bangalore, ENVIS 

Technical Report 101, Energy & Wetlands Research Group, CES, IISc, Bangalore, India 

According to Bruhat Bangalore Mahanagara Palike (BBMP), Bangalore city had lost many 

lakes due to developmental activities such as residential layouts, playgrounds, stadiums, 

industries, government buildings and bus stands. Lakebeds now are dominated by private 

projects, apartments and houses etc. (table 2). 

 

Table 2: Lost wetlands of Bangalore 

Lakes Conversion to non- wetlands 

Agarahar Hosakere Cheluvadipalya 

Akkithimmanhalli lake Corporation Hockey stadium 

Baalayyana Kere (Kamakshipalya) Sports ground 

Banaswadi lake Subbayapalya Extension 

Challaghatta lake Karnataka golf Association 

Chenamma tank Burial ground, Banashankari 2nd Stage 

Chennasandra lake Pulla Reddy layout 

Chinnagara lake Ejipura 

Dasarahalli tank Dr. B.R Ambedkar Stadium 

Dharmambundhi lake Kempegowda Bus Terminal 

Domlur lake BDA layout 

Gangashetty lake Minerva mills and Open ground 

Gangodanhalli Gangodanhalli 

Geddalahalli lake RMV 2nd stage, 1st block 

Gokula Tank Mathikere 

Hennur lake Nagavara (HBR layout) 

Hoskere Residential Railway Stockyard 

Jakarayana Kere Krishna Floor mills 

Kadirenahalli lake Banashankari 2nd stage 

Kalasipalya lake Kalasipalya 

Karanji tank Gandhi Bazar area 

Kempambudhi Sewerage collection tank 

Ketamaranahalli lake Rajaji Nagar (Mahalakshmipuram) 

Kodihalli lake 
New Tippasandra/Government 

buildings/Residential layout 

Kodugondanahalli Kadugondanahalli/ Ambedkar Medical College 

Koramangala lake National Dairy Research Institute 

Kurubarahalli lake Basaveshwaranagar/Residential layout 

Marenahalli lake Residential layout 

Mestripalya lake Mestripalya (open ground) 

Millers lake Guru Nanak Bhavan, Badminton Stadium 

Murueshpalya lake Murueshpalya 

Nagashettihalli lake RMV 2nd stage, 2nd  block/Space department 

Oddarapalya lake Rajajinagar (Industrial area) 



ETR 101, Energy & Wetlands Research Group, CES, IISc 2016 
 

 

50 Ramachandra T V, Asulabha K S, Sincy V, Sudarshan Bhat and Bharath H.Aithal, 2015.  Wetlands: Treasure of Bangalore, ENVIS 

Technical Report 101, Energy & Wetlands Research Group, CES, IISc, Bangalore, India 

Parangipalya lake HSR layout 

Puttennahalli tank J.P. Nagar 6th Phase 

Ramashetty Palya kere Milk colony (Playground) 

Sampangi lake Kanteerava Stadium/Sports Complex 

Saneguruvanahalli lake Shivanahalli (Playground KSPCB buildings) 

Sarakki Agrahara lake/ 

Doresanipalya 
JP Nagar 4th phase 

Shivanahalli lake Playground, Bus stand 

Shoolay lake Football stadium 

Shule tank Ashok Nagar Football stadium 

Siddapura lake Siddapura/ Jayanagara 1st block 

Siddikatte Lake KR Market 

Sinivaigalu lake Residential layout 

Sonnenahalli lake Austin Town (RES Colony) 

Subhashnagar lake Residential layout 

Sunkal tank KSRTC Regional Workshop 

Timeyard lake Timeyard layout 

Tumkur lake Mysore Lamps 

Tyagarajanagara lake Tyagarajanagara 

Vidyaranyapura lake Vidyaranyapura (Jalahalli East) 

Vijanapura lake(Kotturu) Rajarajeshwari layout 

Vijayanagar Chord Road lake Vijayanagar 

Source:http://www.bpac.in/wp-content/uploads/2014/08/Death-of-lakes-and-the-future-of-bangalore.pdf;  

http://bangalore.citizenmatters.in/articles/print/5029-bwssb-hoodwinking-bengaluru-on-water-crisis-says-

former-bureaucrat; http://archive.deccanherald.com/deccanherald/oct192005/city20104420051018.asp 
 

The Bangalore Water Supply and Sewerage Board (BWSSB) is mandated to provide drinking 

water and  treat the sewage generated in the city. Unfortunately, BWSSB has been transporting 

partially or untreated sewage to lakes. Due to this irresponsible act of para-state agency, 

existing lakes have been reduced to cesspools with the sustained inflow of untreated sewage. 

Coupled to this, untreated effluents from industries and dumping of solid wastes have further 

compounded the agony. Unplanned urbanization, lack of co-ordination among para-state 

agencies and enhanced anthropogenic activities have resulted to (i) the loss of interconnectivity 

among wetlands (due to encroachments of storm water drains and Raja kaluves, (ii) senseless 

conversion of wetlands, (iii) nutrient enrichment and heavy metal contamination in wetlands, 

(iv) increased episodes  of floods, (v) dumping of solid wastes and building demolition debris, 

etc.  

 

The shortfall or lack of sewage treatment facilities is the prime causal factor for contamination 

of surface and ground waters. The sewage treatment plants (STPs) can remove contaminants 

(Carbon and solids) from sewage water. BWSSB has commissioned STPs (table 3) in recent 

times. But the treatment efficiency is low, so a substantial part of the sewage goes untreated 



ETR 101, Energy & Wetlands Research Group, CES, IISc 2016 
 

 

51 Ramachandra T V, Asulabha K S, Sincy V, Sudarshan Bhat and Bharath H.Aithal, 2015.  Wetlands: Treasure of Bangalore, ENVIS 

Technical Report 101, Energy & Wetlands Research Group, CES, IISc, Bangalore, India 

which makes lake water polluted. But, the introduction of an integrated wetland system as in 

JAKKUR Lake (consisting of sewage treatment plant, constructed wetlands with location 

specific macrophytes and algal pond integrated with the lake) helps in the complete removal of 

nutrients in a cost effective way (Ramachandra et al., 2014). 

 

Table 3: STPs at Bangalore 

Location of STP 

Designed 

capacity 

(MLD) 

Technology used 

Capacity 

utilized 

(2010, MLD) 

Vrishabhavathi (V) Valley 

(secondary) 
180 Secondary: trickling filter 66 

Koramangala-Challaghatta (K & C) 

Valley 
248 

Secondary: activated sludge 

process 
102 

Hebbal Valley 60 
Secondary: activated sludge 

process 
35 

Madivala (mini STP) 4 
Secondary: UASB + oxidation 

ponds + constructed wetlands 
4 

Kempambudhi (mini STP) 1 Secondary: extended aeration 1 

Yelahanka 10 
Activated sludge process + 

filteration + chlorination (tertiary) 
2 

Mylasandra 75 Secondary: extended aeration 33 

Nagasandra 20 Secondary: extended aeration 4 

Jakkur 10 
Secondary: UASB + extended 

aeration 
4 

K R Puram 20 Secondary: UASB 3 

Kadabeesanahalli 50 Secondary: extended aeration 31 

Raja Canal 40 Secondary: extended aeration 15 

Cubbon Park 1.5 Membrane 0.9 

Lalbagh 1.5 
Extended aeration + plate settlers 

+ ultra-violet disinfection 
0.9 

Total 721  302 
(Source: http://cseindia.org/userfiles/bangaluru_portrait.pdf) 

The aquatic conservation strategy should focus on conservation and maintenance of ecological 

health of aquatic ecosystems to maintain the aquatic biodiversity in the region, maintain inter-

connectivity among lakes, and preserve its physical integrity (shorelines, banks and bottom 

configurations) and water quality to support healthy riparian, aquatic and wetland ecosystems. 

The regular monitoring of water bodies involving students at school, college and research 

institutions, and also public awareness will help in developing appropriate conservation and 

management strategies (Ramachandra et al., 2005).  

The agencies that undertake conservation, restoration and maintenance of wetlands in BBMP 

area are Bangalore Water Supply and Sewerage Board (BWSSB), Bangalore Development 

Authority (BDA), Bangalore Metropolitan Regional Development Authority (BMRDA), 

Bangalore Mahanagara Palike (BBMP), Lake Development Authority (LDA), Minor Irrigation 

Department and Karnataka Forest Department. 



ETR 101, Energy & Wetlands Research Group, CES, IISc 2016 
 

 

52 Ramachandra T V, Asulabha K S, Sincy V, Sudarshan Bhat and Bharath H.Aithal, 2015.  Wetlands: Treasure of Bangalore, ENVIS 

Technical Report 101, Energy & Wetlands Research Group, CES, IISc, Bangalore, India 

The important recommendations suggested through Lakshman Rau committee report, 

emphasizing the preservation and restoration of existing tanks in Bangalore in 1988 are: 

• The existing tanks help in ground water recharge so they should not be breached but 

retained as water bodies 

• Efforts should be made to ensure that these tanks are not polluted by discharge of 

domestic and industrial wastes 

• The tanks which have already been breached should not be utilized for formation of 

sites  

• Offshore development by large scale planting of trees and also removal of 

encroachments to prevent silting 

• Existing tanks should be deweeded and aquatic life must be developed 

• The tank areas where there is no catchment should be handed over to Forest department 

for tree planting and formation of regional parks 

• The Bangalore Development Authority / Bangalore City Corporation / Minor Irrigation 

Department must remove encroachments in the tank areas 

• The Forest Department, Bangalore Development Authority, Bruhat Bengaluru 

Mahanagara Palike, Minor Irrigation Department, Bangalore Water Supply and 

Sewerage Board, and Town Planning Department should play an active role in the 

implementation of recommendations and these recommendations should be reviewed 

periodically 

• The responsibility of maintenance of water bodies in a clean and safe condition should 

be with Bangalore Water Supply and Sewerage Board 

• The possibility of construction of more tanks along the natural valleys which now 

have run-off water should be examined and implementation is to be taken up 

 

Privatization of lakes in Bangalore: Livelihood of wetland dependent population and ecology 

research received major blow with the ill-conceived programme implementation under "public-

private partnership" of LDA (Lake  Development Agency) in 2004.  

LDA began a process of "public-private participation" in 2004 where, private companies bid 

for the lakes to develop, beautify and maintain lakes under Develop/Operate/Transfer (DOT) 

or NON-DOT basis for the next 15 years. The private partners can be interested private/public 

participants, including Registered NGO’s, Corporations/Business Houses/Resident 

Associations etc. These private partners can be involved in the conservation of lakes and 

allowed to operate recreational facilities in return for conserving and maintaining the lake. The 

private partner shall be responsible for desilting, dredging, landscaping, sewage diversions, 

foreshore and island development, building of walkways and jogging paths, creation of tree 

parks, rock gardens, children park area, cycling tracks, fountains, electrification for 

illumination etc. They can be allowed to construct boat jetty, sports fishing, bird watching, 

Butterfly park, boating, eco-friendly water sports, eco friendly restaurants etc to generate 

revenues to make the project financially viable (Thippaiah, 2009; Lake Conservation, 

Karnataka). Some privatized lakes in Bangalore are Hebbal lake, Nagavara lake (also called 

Lumbini Gardens after privatization) and K.R. Puram lake or Vengaiahna kere (also called 



ETR 101, Energy & Wetlands Research Group, CES, IISc 2016 
 

 

53 Ramachandra T V, Asulabha K S, Sincy V, Sudarshan Bhat and Bharath H.Aithal, 2015.  Wetlands: Treasure of Bangalore, ENVIS 

Technical Report 101, Energy & Wetlands Research Group, CES, IISc, Bangalore, India 

Fantasy Lagoon, or Hagalu Kanasina Kere, after privatization). In May 2004, LDA leased out 

the Hebbal lake to East India Hotels Ltd (Oberoi group) for a period of 15 under the Public-

Private Partnership policy.The Nagavara lake was leased to Lumbini Developers in 2004 for a 

period of 15 years and Vengaiahnakere was leased to Par C Ltd. The privatization of lakes has 

severely impacted the natural ecosystem due to: 

a) increased commercialization of public/natural assets, 

b) construction of theme parks, entertainment venues and shopping malls affected natural 

ecosystem, 

c) violation of land use regulations by the private partners during implementation of the 

scheme, 

d) denying access to dependent populations for washing, bathing; for fodder; fishing, 

irrigation, recreation, etc., 

e) poor water quality (due to lack of maintenance) and impact on flora and fauna  